HOWARD COUNTY, MARYLAND

ASPENWOOD j e e

L f HOWARD
THILS

_; emmoas % i 

o <9fgbj /a8 ,

ff  f?;7; |   ";54"  <\ f p?§1>f § ﬁ f  U<,q;3;
. . o "7 , NG QD

~ W oows O\

zﬂ%%%%ﬁ | ANNAPOLISV CUONNG
Y g CwNeToN 7 NN

PROJECT SITE

CAPACITY EXPANSION AND BNR IMPROVEMENTS
ADDITION NO. 6
SOLIDS PROCESSING FACILITIES

CAPITAL PROJECT NO. S$-6205

LITTLE PATUXENT WATER FIE /LAMATION PLANT

“MAY 30, 2000

ASSOCIATE DESIGN FIRMS

CONTRACT NO. 20-3751

| BLACK M&\[/EdATCH

DEPARTMENT OF PUBLIC WORKS
HOWARD COUNTY. MARYLAND

DIRECTOR OF PUBLIC WORKS DATE CHIEF., BUREAU OF ENGINEERING DATE

RRRRRRRRRRRRRRRRRR

OOOOOOOOOOOOOOO
DATE  CHIEF. WATER & SEWER DIVISION DATE ano' SEALED BY

DDDDDDDDD
EEEEEEEE

[...]
FINAL CLARIFIERS |( 8-343-PV / I
- THICKENER SLUDGE ; , E

O|2 FLOTATION THICKENER | TRANSFER PUMP (TYP) n g N THICKENED : , o

Sg NO. 3 —E—— T GRAVITY THICKENER ! = -

L= @ @ THICKENED WASTE 8-118-PV \ NO. 1 j

ACTIVATED SLUDGE \ / 8-415-M 8-501-PV
: A ;
\ /

] \\ _j/"/‘
-116- i SCUM A
: G : A o

g e
i
w
-
v
-1
o«

Y

m

]

<

(!

-

m

¢

:

: 9
, @ £ ;] < ¢ TO SANITARY
A 1 sewer
8-328-PV
RECYCLE

——RECYCLE 6" — — %, :
) PUMPS RIR ((8-318-PV — L] i AN THICKENED . (8-505-PV
& S oo [ N
A | CENTRIFUGE FEED NO. 3 Y | + f PRIMARY "
| f

{ BF CLEANOUT (TYP)

i
8-138-PV oy % oy
8/[

i

NO. 2 | A R

e e L e T ——
il T = —T(8-304-PV CENTRIFUGE FEED NO. 1 |
_’é%’} g l
g2y f«wﬁ@%f_f“_WH% eINAL | (oras 0 i
8-324-PV =sg e KHVHH FM ok cLARTFIERS -341-PV .@ | g
R N i
‘ 8-136-PV @ @

FLOTATION THICKENER @
NO. 1
/
| ¥
lVI} V1 E -

%
;

RECYCLE TROUGH

RECYCLE

8-120-P
A RECYCLE PUMP ——/

\—THICKENED PRIMARY

SLUDGE RETURN

SATURATION
TANK (TYP)

=
[T

>v-v

TP

NSHSt

4. CONNECT TO SLUDGE FEED LINE FOR BOWL FLUSHING AND

8" ¢ 8-404-PV , : " CLEAN-IN-PLACE WASH DOWN SERVICE.
5. FRAME FLUSHING DRAIN TO CENTRATE DISCHARGE LINE.
8-401-PV 8-402-pV 8-403-PY x OVER 1” MOTOR OPERATED GLOBE VALVES.

N 4 CENTRIFUGE -
SOUTH 2y ) 52007 5-201-7 5-n0o_p T EED PUMPS 4 52047 52057 10—
CeNTRIFUGE [ oo o ~ Cprwoorp Cpsoey - Csoee Croosp - Cpaonrd Cosose Graosop (20
NO. 2 [ — A ( 8-002-ME f &
¥ i - T
' _Coron-r) o0y |
8-153-PV s SLUDGE STRAINER _— 6"
- 8-409-M AH— @ —
NOTE 5
NN (TYP) 6 159-PV oS @ 8-217-pV 8-409-P
.@ 8-106-PV 8-107-PV T - STAND-BY - @
SPACE PROVIDED,~+———== ™ BF — 8-308-PV TRANSFER ‘ [ SLUDGE
FOR r"‘-nn F—ec -t € THICKENED WRSTE PUMP (TYP) T T TRANSFER
] ] PA A THICKENED PRIMARY
CENTRIFUGE | J_ L1 _L 1 A ~ SLUDGE ) ;
NO. 3 L[ === 1 A . € \ " i ’ ¥
A
]
H
PIPE GALLERY | | | \ § SCUM )
THICKENED WASTE + N
@ SEE NOTE 4 ACTIVATED SLUDGE b //\;THICKENED PRIMARY ~
[5 C - @ I > Y Coz20-pu RETURN ; > ~ /"'/ SRR
NORTH . p R SCUM ~ y
- - ) £ o = p )
CEnTRIFUGE | Co-400-wE> [ \ T ) 0 | PIT, Sy
8-219-PV , /
/ I‘\ e
SEE NOTE 2 ]
(TYP) / 8-156-PV 8-310-PV / —_— HCKENED
-] CELL 1 PRIMARY [—T—1+Vh #
8-305-ME ] L
e S T o GRAVITY THICKENER |
CONVEYOR (SEE 8EN¥SF\TE TANK CELL 1 (_:F\ k R
DRAWINGS RDP T T - \
TECHNOL OGIES) — GRAVITY THICKENER | , \
406 .3—100—Pv ‘ /
SOLIDS TO ((8-405-CV 8-406-CV : : AN ,
LIME -] | | .. P
STRBLIZHTION / l I \\ﬂ\\\ M/f""j/ NOTES :
SYTEM | , —
(SEE DRAWINGS o I I 1. “SCREENED” (LIGHT) DELINEATION SHOWN ON THIS SHEET
BY RDP TECHNOLOGIES) | DENOTES EXISTING FACILITIES. “SCREENED” INFORMATION WAS
| T.W.A.S. &HICKENE[ ] TAKEN FROM PREVIOUS CONSTRUCTION DRAWINGS & FIELD SURVEY.
NPW SUPPLY TO LIME ] CELL 2 | PRIMARY IS FOR REFERENCE ONLY. AND SHALL BE FIELD VERIFIED BY THE
STRABILIZATION EQUIPMENT L | | SLUDGE EMERGENCY CONTRACTOR PRIOR TO THE ORDERING OF MATERIALS & BECINNING
l ' STORAGE : CONSTRUCTED UNDER THIS CONTRACT.
» » >, l ' ' Y CELL .
. 2. CONNECT TO SOLIDS DISCHARGE CHUTE SPRAY NOZZLES AS
5 8-400-PV ! I SPECIFIED IN THE CENTRIFUGE PROCUREMENT SPECIFICATION.
l @ | | OVERFLOW
8-405-PV 8-406-PV 8-418-M l f - - : 3. CONNECT TO CENTRATE CHUTE FOAM CONTROL NOZZLES RS
NPW y ' ' SPECIFIED IN THE CENTRIFUGE PROCUREMENT SPECIFICATION.
8-407-PV WASH WATER

DRAIN LINE TO g 8

PLANT SEHWER

DEPARTMENT OF PUBLIC WORKS DES: TJW I LAYOUT/OVERVIEW LITTLE PATUXENT WATER RECLAMATION PLANT SCALE

HOWARRD COUNTY. MARYLAND BLACK &VEATCH THIS DRAWING WAS MECHHNICHL HDDITION NO 6 RS
LLP - - ° SHONN
Gaithersburg, Maryland ORFIOER;ECHOZN;S;TLRQUECPTEISOVNED DRN: RAB | R SOLIDS PROCESSING FRACILITY
SHEET
RD RMEHGTITSTBEORNEDD : CAPITAL PROJECT S-6205 4oF 150
PROFESSIONAL ENGINEER | CHK: WLK CONTRRCT NO. 20-3751
STATE g§ ngLHND, 07/26/04 | CONFORMED TO CONSTRUCTION RECORDS RHH[RJR|RJR SOLIDS SCHEMATIC ELECTION DISTRICT NO. 6
CHIEF. BUREAU OF UTILITIES DATE REG. PROF. ENGR. DATE NO. 24876 DATE : 5-30-00 DATE REVISIONS AND RECORD OF ISSUE NO.| BY | CK |APP HOWARD COUNTY., MARYLAND L 4

!
R0O00S8474 0472872005 14:05:17 i

i



RO00O0O187

‘58472-401-GEN-C~-R0000187

D58472_2
FD58472R

s 8-100-ME - EXISTING DAF
o & |
mgﬁggmm& . Dac} :\; ~ O - P UNIT (TYP)
5 O
8-558~ME ~
%) .
1 Do
L i\ & i\ 1 174" O : |
N\ N Nt T W\t
LN :
2 L O
GEAR-TYPE RECIRCULATION T

PUMP (TYP) \\\\\\

EXISTING BULK POLYMER
STORRGE TANK (TYP)

E-559-1E> %— ~ , Qpl ]

e

1
e 7”n fu'
) ? 1 ) & L 174
JAN R L@
- R &
/ . \
3” PN h\ X DAF (TYP)
! ) POLYMER \_ pOLYMER POLYMER
N Q FEEDER/BLENDER FEED PUMP BLENDER (TYP)
\ N SYSTEM (TYP) (TYP)

!

DAF POLYMER SYSTEM

DEWATERING BUILDING

I% e

e
o

p— A v
£ ht
3 7" ;é ,/?;;M\\\ 11

: i ) i

{ i i :

\ Q&:;/S / 2 |
¥\
U

I '
il
un
un
L{"l
ve]
<

N
.

e

~ 1 . ) |
? CP 6 O 3 O A\ pVENT (TP ~
A v | o
T “f/ AN [] POLYMER FEED O ] !
" : PUMP (TYP)
3 / 7N \ SEE ; -
svf / 1 C.) NOTE 1
5 o
N Dt Ta" (‘D 3

e\»
¢
1O

©
(e

fres e
i

CALIBRATION %
COLUMN (TYP) SITE
GLASS
> (TYP)

3/[
8-560-BY
CENTRIFUGE SECONDARY

UXP
—IOH

T ™ 2" 3 / DILUTION WATER PANEL
é X,
3" / X \
C) ‘% e O :
i /] /
L N/ /o O POLYMER TRANSFER 2 @ - 4
,V;é g PUMP (TYP OF 2) P l
= e @ D—C%——l—lOl—D: 2 1O CENTRIFUGE (TYP) - IS
@) :F ( (TP — ggocess
P L ] H H i i
oo @OO@ 1 ™1 1 y ) WATER
® MIXER (TYP) |
v | ‘
- — _ 4/[
~ \\\ O | Fr————g—————- rT—————- ——————————
{f t ;
N\ / o @) Q) 5 é_) INFLUENT SLUDGE T
N V4 3 37 gt T I T I (TYP)
Ot | r T A AAT T H
TEMPERED WATER é | (8-402-MED I
STORAGE TANK O {7 I —'L - _lr ! IN-LINE STATIC
3” PRIMARY DILUTION WATER - \ O ———— MIXER (TYP)
OVERFLOW TO DRAIN 8-560-BY
PRIMARY DILUTION WATER
PANEL TO CENTRIFUGES NAN—
Y Ok - ) —— ?
4” NONPOTRABLE WATER POLYMER ' CB-401_ME> :|§—|£f—/\/\ Ly Ly T
MIX/RGE TANK ,
(TYP) CENTRIFUGE POLYMER SYSTEM -
p DEWATERING BUILDING / CENTRIFUGE BUILDING L ] NOTE: 1. PLACE P-TRAPS 4’ ABOVE THE FLOOR FOR
37 EXISTING FILL LINE ' R MANUAL WATER FILLING OF THE TRAP.
2. IF ADDITIVE BID ALTERNATIVE NO. 3 IS SELECTED.
, CONTRACTOR SHALL INSTALL A POLYMER FEEDER/
1 1/2” COOLING WATER BLENDER UNIT PARALLEL TO THE POLYMER TRANSFER
FROM CENTRIFUGES PUMPS 8-555-9 AND 8-556—P TO THE CENTRIFUGE
OIL HEAT EXCHANGER “EF POLYMER SYSTEM AS DESCRIBED IN THE LIQUID
POLYMER FEED SCHEMATICS CHEMICAL FEED SECTION OF THE SPECIFICATIONS
POLYMER FILL STATION AND ADD A POLYMER FEEDER/BLENDER VALVE
8-600-BV AS DESCRIBED IN THE MISCELLANEOUS
VALVE SECTION.
DEPARTMENT OF PUBLIC WORKS DES: ACR.KAL 1 LAYOUT/0OVERVIENW LITTLE PRTUXENT WATER RECLAMATION PLANT SCHHSLE
HOWRRD COUNTY MARTLAND BLACK &VEATCHLLP ORTIHGIISNHDLRLRYNIHNPGPRWORVSED MECHHNICHL HDDITION NO e 8 SHOWN
Gaithersburg, Maryland FOR CONSTRUCTION DRN: VAP.,JRC SOLIDS PROCESSING FACILITY
AND SEALED BY SHEET
HD RMERGTITSTBEORNEDD ' CAPITAL PROJECT S-6205 5oF 150
PROFESSIONAL ENGINEER | CHK: DCG CONTRACT NO. 20-3751
STATE OF MAEvLAND. 07/26/04 | CONFORMED TO CONSTRUCTION RECORDS /\|RHH[RUR|RIR POLYMER FEED SCHEMATICS ELECTION DISTRICT NO. 6
NO. 24676 . ﬁ 5
CHIEF, BUREAU OF UTILITIES DATE REG. PROF. ENGR. DATE DATE :5-30-00 DATE REVISIONS AND RECORD OF ISSUE NO.| BY | CK |APP HOWARD COUNTY., MARYLAND L

58472-401-CEN-C-Z00000R10 04/28/2005 14:10:04



58472-204~-GEN-H-AR0000917

D58472.2
FD58472R

FOR CONTINUATION |, 2 ZCS
SEE SH H13 s
FOR CONTINUATION | 2” Z{ES
CHLORINE BUILDING SEE SH H13 5
STORAGE RREA DOUBLE WALL
—j\ CONTAINMENT PIPE
EL A+1/-0"
VENT
1 1s2n
2//
1 1/2” DAY | o
THNK_'\\ﬁ 2/1
L T~
8-700-MT
R P
o ' ¥
| g R
exisTing /| —702- ;f
%Sﬁﬂgg \/ L 100 SEE NOTE 1 %
A S 1172 Y
FLEXIBLE \\*
TO EXIST
FEED SYSTEM ??ﬁngTION CENTRIFUGE
BUILDING
SODIUM HYPOCHLORITE STORAGE
NO SCALE
4 J;k,/f~—VENT OUTDOORS '
u o
L
bk\\-SLEEVE
EL A+1’-0"
T 47 VENT
CONNECT TO EXIST VENT
27 FILL LINE : ‘“////’_— ol ;
\ 24”7 MANWAY (TYP) |1 172
2” /_ ' 7"
LIT 6000 GALLON , 1 2
SODIUM HYDROXIDE
STORAGE TANK ,
¢
DAY | . ~
EL A TANK—[ PP p
] 2
L CONNECT TO |
EXIST FEED (8-701-T)
Q SYSTEM TRANSFER
Al— A PUMP (TYP) }
ad LH><H Vv j T
1 172" | SEE NOTE 1 }
1 1/2”
1 1/2” , Y
TO BLDG 1 1/2" NE@_// FLEXIBLE R\—
SUMP FEED LINE CONNECTION
CONNECT TO (TYP) CENTRIFUGE
EXIST 4” DRAIN BUILDING
\\—FILTER CONTROL
BUILDING NOTE:
1. TANK SUCTION CONNECTION AS REQUIRED BY
SODIUM HYDROXIDE STORAGE ; ODOR CONTROL METERING PUMP SUPPLIER.
NO SCALE
DEP’?‘%X?}_\,EDNEOS&YPUEQ—RIYEN?[?RKS DES: ACR,KAL LAYOUT/OVERVIENW LITTLE PATUXENT WATER RECLAMATION PLANT SCHHSLE
BLACK &VEATCH... | iz iy, | SOLIDnggégéggzmg'FECILITY SHOWN
Gaithersburg, Maryland FOR CONSTRUCTION DRN: RAB
AND SEALED BY , SHEET
RD RMEHGTITSTBEORNEDD A , CRPITAL PROJECT S-6205 BoF 150
PROFESSIICI)\INF\TLHEENGINEER CHK: WLK N ODOR CONTROL CHEMICAL ELCEOCNTTIRO%CTDI%OT%?I%%"SN%EA )
STRTENOOF Z%HSR'}YBLHND' 07/26/04 | CONFORMED TO CONSTRUCTION RECORDS 'RHH RJR|RJR FEED SCHEMATICS . L 8
CHIEF, BUREAU OF UTILITIES DATE REG. PROF. ENGR. DATE ) DATE:5-30-00 DATE REVISIONS AND RECORD OF ISSUE" NO.| BY | CK|APP HOWRRD COUNTY., MARYLAND

58472-204-GEN-H-Z00000QYK 04/28/2005 14:18:06




58472-401-GEN-C-R0001273

D58472.2
FD58472R

UNFERMENTED
PRIMARY SLUDGE
PRIMARY VAXIMUM  AVERAGE [~~~~"~~ P - SLUDGE FINAL
CLARIFIERS |  _______ MONTH MONTH FERMENTER CLARIFIER
(NOT IN THIS i e = (NOT IN THIS (NOT IN THIS
CONTRACT) | gghé?s 18,200 820 14,000 ppd CONTRACT) CONTRACT)
| FLOW 72,800 gpd 56,050 gpd
|
|
|

|
I
|
gy A — 1 j
‘ |
|
| Y -
PRIMARY SLUDGE COMBINED SLUDGE FERMENTED SLUDGE | FINAL SLUDGE %
MAX IMUM AVERAGE MAXIMUM AVERAGE MAXIMUM AVERAGE | MAXIMUM AVERARGE |
MONTH MONTH MONTH MONTH | MONTH MONTH |
MONTH MONTH - —— N | e —— — — — _;
SOLIDS 18,200 ppd 14.000 ppd| o =>§8hé98 29,200 503722»400 ppd|  TTTTTT SOLIDS 11,000 ppd 8,400 ppd | gghéDS 29,300 893721»800 ppd
CONC. 3% . -67 CONC. 6% | . .8Y%
FLOW 72,800 gpd 56,050 gpd FLOW 97,300 gpd 74,600 gpd FLOW 21,900 gpd 16,800 gpd | FLOW 439,400 gpd 326,700 gpd
! i
} u
I |
| I
| |
_______ |
e ,J
I ]
| |
I
|
SUPERNATANT THICKENED SLUDGE THICKENED SLUDGE é SUBNATANT
MAXIMUM RVERAGE THGIRCRKVEINTEYRS MAXIMUM AVERAGE MAXIMUM RVERRGE DAF THICKENERS MAXIMUM AVERAGE
RETURN MONTH MONTH | MONTH MONTH MONTH MONTH MONTH MONTH
FLON &—=— - = - @ @ 1 < DESIGN CRITERIA I = RETURN
SOLIDS 4,400 ppd 3,400 ppd DESIGN CRITERIA SOLIDS 24,800 ppd 19,000 ppd | ————-|SOLIDS 24,900 ppd 18,500 ppd ——— SOLIDS 15-26 ppa/sf SOLIDS 4,400 ppd 3,300 ppd FLOW
FLOW 47,700 gpd 36,600 gpd SoL1DS 1d-2] ppassf CONC. 6% ! CONC. 3% FYORAULIC LOAD 807130 gpasst FLOW 339.800 gpd 252,700 gpd
500 gpd/sf FLOW 48,600 gpd 38,000 gpd | FLOW 99,600 gpd 74,000 gpd
i |
|
|
|
|
]
|
| LEGEND
|
COMBINED SLUDGE | LIME
MAX IMUM AVERAGE | WARSTEWATER PROCESS FLOW
MONTH MONTH | [ | | JOSE 0,62 b LINE /b SLERER — - — SIDESTREAM FLOW
gghéDS 48,700 280 37,500 ppd L —— SLUDGE FLOW
FLOW 149,200 gpd 112,000 gpd
J i
CENTRATE v DEWATERED SLUDGE | Y STABILIZED SLUDGE
MAXIMUM  AVERAGE CENTRIFUGES MAXIMUM  RVERAGE o S| UDCE MAXIMUM  AVERAGE
RETURN MONTH MONTH | | et mmrrenrn | e MONTH MONTH e MONTH MONTH
FLOW  ="""I50. 105 2,500 ppd 1,900 ppd | souids sbs U [T g T eoL10s 37,200 ood 35800 sadl 7777 STABILIZATION S—
S ’ ppd 1.500 ppd HYDRAULIC LOAD 225-325 gom SOLIDS 47,200 ppd 35,600 ppd| | pe——e I SOLIDS 76,500 ppd 57.700 ppd
FLOW 124,600 gpd 93,400 Qﬂd CONC. 237 DESIGN CRITERIA FLOW 22,700 gpd 17,200 QDG
FLOW 24,600 gpd 18,600 gpd SOLIDS 5.0 dt/hr
THROUGHPUT 25.0 wt/nhr
DEPRARTMENT OF PUBLIC WORKS BLACK &VEATCH DES: ACR ' LAYOUT/OVERVIEW LITTLE PATUXENT WATER RECLAMATION PLANT|  SCALE
. e THIS DRAWING WAS ADDITION NO. 6
Gaithersburg, Maryland et | oans rAB - CIVIL SOLIDS PROCESSING FACILITY SHOWN
" ATt sowp’ , CAPITAL PROJECT S-6205 SHEET
PROFESSIONAL ENGINEER | CHK: WLK PROCESS LORDINC AND CONTRACT NO. 20-3751 7or 150
STATE OF MASYLAND. 07/26/04 | CONFORMED TO CONSTRUCTION RECORDS RHH|RJR|RJR MASS BALANCE ELECTION DISTRICT NO. 6
CHIEF. BUREAU OF UTILITIES DATE REC. PROF. ENGR. DATE NO. 24676 DATE:5-30-00 DATE REVISIONS AND RECORD OF ISSUE NO. fBY CK |APP HOWRRD COUNTY. MARYLAND L 7

|
58472-401-GEN-C-Z00000R12 0772772004 14:11:55 |



EXISTING LEGEND

J
A

™
o,

TREE

TREE LINE

TRAVERSE MARKER

DROP INLET

SIGN
LIGHT POLE
SANITARY MANHOLE

WATER VALVE
FIRE HYDRANT

ELECTRIC MANHOLE
TELEPHONE MANHOLE
UTILITY POLE
INDEX CONTOUR

ABBREVIATIONS

F FERMENTER
FC FINAL CLARIFIER

FEB FLOW EQUALIZATION BASIN
pPC PRIMARY CLARIFIER
PR PROCESS RERCTOR

PS PRIMARY SUBSTATION 4

‘N
INTERMEDIARTE CONTOUR 4

PROPERTY LINE
FENCE LINE

UNDERGROUND PIPING 12” AND LARGER
UNDERGROUND PIPING SMALLER THAN 127
.

RARILRORD TRACK
TEST BORING

TRAVERSE STATIONS

SEPTAGE FACILITY

A S
fg

LITTLE PATUXENT

ZONED M-2

I
!
>

EXISTING RORD
S

r

/
/

‘J

~- 100 YR. FLOODPLAIN
/ LIMIT PER HOWARD CO.

—

N

\
ﬂ%xg%R
e

~ S

TB-7 o

NORTH
¢TB-8 ¢ 17/
REACTORS | V

~—NORTH

RIVER

4 ”--'.h
g C

£

0. »
KAENCH MARK 47172

e

S PRTUXEN .
A T Iy
e P ™
/// {{J& ///?;ﬁk “““@:::::?»\\\\\7 ﬁ?h?
" //4,ff e M\“%\\‘\\ ?

P “ . \\}\ A

\ £ gl
N

%\"’“%.,
0

HEADWORKS
BUILDING

HEADWORKS~
SUBSTATION/

ARY PUMP —.

T I

B et

PERIMETER RORD

ooy R R

—.

STRFBUTION N

AT,
‘e

THRAN 500 FEET FROM
HIGHWRY U.S5. 1 TO PLANT
PERIMETER FENCE

COORDINATES
NUMBER NORTHING ERSTING ELEVATION DESCRIPTION
TRRV #22 530410.03 1365394 .67
TRAV #1 530891 .94 1365737.20 141 .44 PK NRIL SET
TRAV #2 531189.86 1365430.86 140.70 PK NARIL SET
TRAV =3 530714 .05 1365488.81 140.83 PK NAIL SET
TRAV #4 530635.03 1365378.47 140.71 PK NARIL SET
TRAV  #5 530560.57 1365274 .49 140.81 PK NRIL SET
TRAV 6 530599.79 1365236.95 141.20 PK NARIL SET
TRAV #7 530825 .66 1365020.78 140.81 PK NAIL SET
TRAV =8 530911.71 1365131.75 140.07 PK NAIL SET
TRAV #9 531019.78 1365271.36 141.27 PK NAIL SET
TRAV #10 531214 .69 1365947.63 139.91 PK NAIL SET
TRAV ®11 530853.02 1366121.33 142,28 60D NAIL SET
BENCHMARRK
HORIZONTAL AND VERTICAL BASED UPON HOWARD COUNTY GPS CONTROL
MONUMENTS (THIRD CLASS SURVEY CONTROL) NAD 83/91, NAVD 88.
NAME NORTHING EASTING ELEVATION
47171 530819.908 1366225 .547 143.274
47172 531440.211 1365496 .525 147.001
; CONSTRUCTION SIGNAGE TABLE
| NUMBER LOCATION SI1ZE DESCRIPTION
1 ON HIGHWAY U.S. 1 36X24 - BLACK CAUTION -CONSTRUCTION ENTRANCE
SOUTH OF CONSTRUCTION LETTERS ON
ENTRANCE WHITE BACKGROUND
2 ON HIGHWAY U.S. 1 36X24 - BLACK TRUCKS ENTERING HIGHWAY
SOUTH OF CONSTRUCTION LETTERS ON
ENTRANCE WHITE BACKGROUND
3 AT INTERSECTION OF 48X96 - BLACK CONSTRUCTION ENTRANCE
PERIMETER ROAD & LETTERS ON AUTHORIZED PERSONNEL ONLY
HIGHWAY U.S. 1 WHITE BACKGROUND ALL OTHERS USE MAIN PLANT ENTRANCE
4 AT INTERSECTION OF AS REQUIRED “MDE” SIGN
PERIMETER RORD & BY MDE
HIGHWAY U.S. 1
5 AT INTERVALS NOT GREATER |12X18 RED LETTERS |1. SPEED LIMIT 25 MPH

ON WHITE BACKGROUND|2. TWO-WRY TRAFFIC

oz PLOW CHAMBER

§§;‘ ¥ g, .

o;” EAST AND WEST ﬁﬁ

gt PROCESS REACTORS |hg2=

& = D i

11

oo d =

B - CONTRACTOR
— CONTRACT 5 TRRILER ARER
- 20-3839 i = /4 (ALL CONTRACTS)

[ (BY OTHERS) | |8 >
el : : # *‘ \
TRAV=S

Y B-1
e
54" METE
VAULT \\

~CONTRACT M _
\20-3839 %

AV
NS

CONTRACT
20-3751
CONSTRUCTION
)\ STORAGE RRER

BY OTHERS)————SUremRo s
TRAVE22 DEWATERING'
,gﬂégg317a1-ICHQ{——“—jzr——qn».”

N /s

CONTRACT 7
20-3751 Ve
CONSTRUCTION "N

* STORRGE AREAY /

GRAPHIC SCALE

GENERAL NOTES:

ALL CONSTRUCTION SHALL BE IN ACCORDANCE WITH THE LATEST STANDARDS AND

SPECIFICATIONS OF HOWARD COUNTY PLUS MSHA STRNDARDS AND SPECIFICRTIONS IF
APPLICRBLE.

THE CONTRACTOR SHALL NOTIFY THE DEPARTMENT OF PUBLIC WORKS/BUREAU OF
ENGINEERING/CONSTRUCTION INSPECTION DIVISION AT (410) 313-1880 AT LEAST FIVE (5)
WORKING DAYS PRIOR TO THE START OF WORK.

THE CONTRACTOR SHALL NOTIFY “MISS UTILITY” AT 1-800-257-7777 RT LERST
48 HOURS PRICR TO ANY EXCAVATION WORK BEING DONE.

ALL PLAN DIMENSIONS ARE TO FACE OF CURB UNLESS OTHERWISE NOTED.

THE EXISTING TOPOGRAPHY IS TAKEN FROM RERIAL SURVEY WITH MAXIMUM ONE FOOT
CONTOUR INTERVALS PREPRRED FOR AMT AND ASSOCIATES BY RIR SURVEY CORP.
INC. DATED JUNE 1888.

THE COORDINATES SHOWN HEREON ARE BASED UPON THE HOWARD COUNTY GEODETIC
CONTROL WHICH IS BASED UPON THE MARYLAND STATE PLANE COORDINATE SYSTEM.
HOWRRD COUNTY MONUMENT NOS. 47171 RND 47172N WERE USED FOR THIS PROJECT.

WATER IS PUBLIC (HO. CO. LITTLE PRTUXENT WRTER RECLAMATION PLANT).
SEWER IS PUBLIC (HO. CO. LITTLE PRTUXENT WATER RECLAMATION PLANT).

EXISTING UTILITIES ARE BASED ON LITTLE PRTUXENT WATER RECLAMATION PLANT AND